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Nurturing Regulatory Systems to Maturity Within Our 
Region and Beyond
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A critical first task for SAHPRA is the clearance of the 
inherited medical products backlog, defined as:

All applications1 submitted which 

are yet to receive final approval 

(including certification), as of 31 January 20182

1. Includes duplicates, clones, multiple doses and multiple dosage forms  2. SAHPRA was formed on 1 February 2018
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50% of new registrations backlog is older than 5 years

Note: 20% of recorded dossiers have no recorded date, but date assumed based on chronological order in database; 2018 data included up to 31 January
Source: SAHPRA Ops & Admin data; BCG analysis
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At current capacity 

and with current 

processes, it would 

take SAHPRA 8 years

to clear the backlog –

assuming no new 

applications
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In addition to inherited backlog, SAHPRA receives 4,700 
applications per year, yet only processes 2,550 p.a.
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The backlog is not 

just a historical 

problem: it is an 

ongoing challenge

Source: SAHPRA team interviews; BCG analysis
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SAHPRA intends to make an 

innovative step change to 

rapidly eliminate the existing 

backlog …

… whilst simultaneously 

reforming its operating model to 

address the challenge of 

submission volumes exceeding 

absorption capacity
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The ambition of the SAHPRA Board: 

To clear the backlog within 2 years



8

Three pillars of SAHPRA's backlog clearance strategy

Source: BCG analysis

Reduce the number of 

applications that 

require evaluation

Segment and prioritise 

remaining applications

Design and implement 

new models for 

evaluation



9

Pillar 1

Source: BCG analysis

Reduce the number of 

applications that 

require evaluation

Segment and prioritise 

remaining applications

Design and implement 

new models for 

evaluation
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Pillar 1: We need to partner with stakeholders to 
reduce the applications for evaluation

“Opt-in” for pre-2014 pre-

registration applications

Consolidate and update all 

applications

Reject poor quality 

applications
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Pillar 2

Reduce the number of 

applications that 

require evaluation

Segment and prioritise 

remaining applications

Design and implement 

new models for 

evaluation
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Applications will be segmented by public health need 
and public health risk

High

Normal High

Public health need

• Government priority 

therapeutic areas

• Unmet demand

Public health risk

• Type of application and 

complexity of 

evaluation required

• Level of prior scrutiny 

by recognised

regulatorsLow

Medium
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Pillar 3

Source: BCG analysis

Reduce the number of 

applications that 

require evaluation

Segment and prioritise 

remaining applications

Design and implement 

new models for 

evaluation
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SAHPRA will use WHO PQ’s stringent regulatory 
authorities (SRA) as a basis for regulators to recognise

Note: FDA = Food and Drug Administration; EMA = European Medicines Agency; MHLW = Ministry of Health, Labour and Welfare
Source: WHO/PQT Guidance Document 15 February 2017

SAHPRA will recognise a regulatory authority that:

• Was a member of ICH prior to 23 October 2015: 

US FDA; EMA, Japan MHLW

• Was an ICH observer prior to 23 October 2015: 

Swissmedic; Health Canada

• SAHPRA has had significant previous engagement: 

Australia TGA; United Kingdom MHRA; Zazibona; 

WHO PQ
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For animal health, SAHPRA’s recognised regulators will 
align with VICH

SAHPRA will recognise a regulatory authority that:

• Is a member of VICH: 

– US FDA: Center for Veterinary Medicine (CVM) and US 

Department of Agriculture – Center for Veterinary Biologics 

(USDA/CVB)

– EMA

– Japan: Ministry of Agriculture, Forestry and Fisheries (JMAFF)

• Is an observer of VICH: 

– Health Canada: Veterinary Drugs Directorate (VDD) and 

Canadian Food Inspection Agency (CFIA) - Veterinary Biologics 

Section (CCVB)

– Australia: Australian Pesticides and Veterinary Medicines 

Authority (APVMA) 

– New Zealand: New Zealand Ministry for Primary Industries
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Conduct complete 

scientific 

review for safety, 

quality, efficacy, 

GMP

Validate that 

application conforms 

to reference 

authorisation and 

provides required 

information1

Accept reference 

authorisation 

without review

Full review Verified review Recognition

The decisions of these recognised regulators will 
translate to new reliance policies

1

Extent of evaluation by SAHPRA

Assess specific, pre-

agreed areas of 

substantive interest 

to SAHPRA e.g. 

stability data, 

interaction with HIV 

/ TB medications 

Abridged review

Accept company’s 

application without 

review

Notification
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In addition to 
new policies, a 
new operating 
model is 
required

Evaluation policies

Streamlined 

processes

• Upfront admin. and 

technical screening

• Batch processing by 

API

• Top-down (summary) 

approach to full 

reviews

• Team-leader peer-

review model

Staffed for 

success

• New, dedicated 

backlog evaluation 

team

• New positions: 

Application 

Managers, External 

Evaluator Coordin., 

Comms Manager

• Improved utilization

Digitally 

empowered

• All re-submitted, 

updated applications 

should be electronic 

or eCTD

• New, simple, 

standardized 

document tracking 

system

• Published list of APIs 

and # of applications 

in backlog

Transparency and accountability

Effective program management
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New evaluation models 
from the backlog will 
radically improve our 
business as usual

✓ New guidelines

✓ New processes 

✓ New systems

✓ New efficiencies

✓ New ways of working together
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With reliance, it is easy to see where we are and 

where we want to be, but getting there is difficult
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Incorporating 
reliance brings 
out complexities 
that we had not 
planned for

Examples of difficult scenarios the team is grappling with:

How to use reliance for generic applications when the generic 

is requesting more indications than the local innovator?

How to register generic applications using reliance when 

there is no local innovator registered?

How to address products that are registered by reference 

authorities but have historically been rejected?

How to persuade staff that reliance is not "rubber stamping"?



21

Localised sections1

Clinical 
deep dive: 

12 key sections to 
the Professional 
Information (PI)

1. In addition, safety content for HIV, Malaria and TB is localised

2. Qualitative and quantitative composition

3. Pharmaceutical form

4.1 Therapeutic indications

4.2 Posology and method of administration

4.3 Contraindications

4.4 Special warnings and precautions for use

4.6 Fertility, pregnancy and lactation

4.7 Effects on ability to drive and use machines

4.8 Undesirable effects

4.9 Overdose

5. Pharmacological properties

6. Pharmaceutical particulars (e.g. Excipients, Shelf-life)

Sections open to reliance
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Scenario A

2. Qualitative and quantitative composition

3. Pharmaceutical form

4.1 Therapeutic indications

4.2 Posology and method of administration

4.3 Contraindications

4.4 Special warnings and precautions for use

4.6 Fertility, pregnancy and lactation

4.7 Effects on ability to drive and use machines

4.8 Undesirable effects

4.9 Overdose

5. Pharmacological properties

6. Pharmaceutical particulars (e.g. Excipients, Shelf-life)

Localised sectionsSections open to reliance

Foreign innovator PI 

contains additional 

strengths, potentially 

impacting safety content

• E.g. Implications for 

overdose information

Impacted reliance sections from 

additional information on foreign PI
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2. Qualitative and quantitative composition

3. Pharmaceutical form

4.3 Contraindications

4.4 Special warnings and precautions for use

4.7 Effects on ability to drive and use machines

4.8 Undesirable effects

4.9 Overdose

5. Pharmacological properties

6. Pharmaceutical particulars (e.g. Excipients, Shelf-life)

Scenario B
Application for the clone of 

an innovator, with an 

additional indication

approved by EMA

• SAHPRA approved 2nd-

line treatment vs. EMA 

approved 1st-line

• Widespread impact on 

safety content

Localised sections
Impacted reliance sections from 

additional information on foreign PI

4.1 Therapeutic indications

4.2 Posology and method of administration

4.6 Fertility, pregnancy and lactation

Sections open to reliance



24

2. Qualitative and quantitative composition

3. Pharmaceutical form

4.3 Contraindications

4.4 Special warnings and precautions for use

4.7 Effects on ability to drive and use machines

4.8 Undesirable effects

4.9 Overdose

5. Pharmacological properties

6. Pharmaceutical particulars (e.g. Excipients, Shelf-life)

Scenario C
Application for a generic, 

where the foreign PI has a 

different route of 

administration

• Stronger concentration is 

administered 

subcutaneously, whilst 

the weaker concentration 

is administered via IV (as 

per the local innovator)

• Widespread impact on 

safety content

Localised sections
Impacted reliance sections from 

additional information on foreign PI

4.1 Therapeutic indications

4.2 Posology and method of administration

4.6 Fertility, pregnancy and lactation

Sections open to reliance
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However, we are confident the benefits 

of reliance are real and achievable
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Key lessons learned

Be prepared to have difficult conversations

• Debating new evaluation procedures is difficult and evocative

• Incorporating reliance requires careful reflection on the regulator's risk appetite

Senior buy-in is critical to success

• Examining the regulator's risk appetite requires senior leadership and political buy-in

Incorporating reliance is as much a mindset step-change as it is an update to evaluation procedures

• Staff need to be brought along on the journey and shown the benefits of reliance early

Industry engagement, if well structured, is a source of strength, not conflict

• SAHPRA has monthly engagement with two industry working groups

• Critical to assure industry that none of the companies engaging SAHPRA on reliance would receive 

preferential treatment or "fast track" registration

Ask for help from international regulatory colleagues and partners

• SAHPRA is very thankful for the support it receives from a variety of regulators and international 

partners as we embark on this journey
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We look forward to the journey ahead 




